
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
112976   ASTM A-36/A-572-50         0.166  0.879  0.018  0.004  0.189  0.015  0.026  0.017  0.006  0.036  0.005  0.008  0.004
112981   ASTM A-36/A-572-50         0.159  0.852  0.014  0.005  0.191  0.034  0.028  0.018  0.010  0.035  0.004  0.009  0.004
212952   ASTM A-36/A-572-50         0.161  0.877  0.021  0.007  0.193  0.024  0.030  0.019  0.008  0.039  0.005  0.008  0.004
212953   ASTM A-36/A-572-50         0.160  0.885  0.015  0.009  0.182  0.017  0.021  0.018  0.006  0.028  0.003  0.009  0.004
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
112976          261103961A      55.093(KSI)     72.490(KSI)     28(%)
112976          261103962A      55.647(KSI)     72.746(KSI)     26(%)
112981          261103934A      56.223(KSI)     76.047(KSI)     24(%)
112981          261103935A      56.448(KSI)     75.691(KSI)     26(%)
112981          261103995A      53.622(KSI)     70.838(KSI)     24(%)
112981          261104105A      54.888(KSI)     72.585(KSI)     27(%)
112981          261104106A      55.324(KSI)     73.079(KSI)     28(%)
212952          261104036A      58.600(KSI)     73.750(KSI)     26(%)
212952          261104037A      57.330(KSI)     74.074(KSI)     25(%)
212953          261104049C      60.043(KSI)     75.126(KSI)     28(%)
212953          261104050A      60.609(KSI)     75.761(KSI)     26(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
112976          261103963A      10           18.0000      7.5000       12.2000      96.720          10056           0000118997
112976          261103970A      10           18.0000      7.5000       12.2000      96.720          10056           0000118997
112976          261103971A      10           18.0000      7.5000       12.2000      96.720          10056           0000118997
112981          261103998A      10           18.0000      7.5000       12.2000      96.720          10056           0000118997
212952          261104049C      5            18.0000      7.5000       12.2000      96.720          10056           0000118997
212953          261104049C      5            18.0000      7.5000       12.2000      96.720          10056           0000118997
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
112976          261103963A      000100       1001458344
112976          261103970A      000100       1001458344
112976          261103971A      000100       1001458344
112981          261103998A      000100       1001458344
212952          261104049C      000100       1001458344
212953          261104049C      000100       1001458344
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